
 Part Breakdowns  | Search Parts  | As s em bly Ins tructions  | Service Hom e  

  
PN Qty Description

100-883 1 Hammer Sub-Assembly

100-887 1 Arm Pad Sub-Assembly

100-893 1 Adjuster Plate

101-023 1 Cam Sub-Assembly

101-053 1 Mini Weight Stack Center Stick

101-082 2 Stop

101-083 1 Left Banana

101-120 1 Main Frame

101-127 1 Center Stick - 14

101-129 1 Top Weight Plate

101-130 1 Adjustment Lever

101-141 1 Weight Stack Assembly

101-143 1 Mini Weight Stack

101-148 1 Left Banana Assembly

101-324 1 Arm Pad Assembly

101-325 1 Hammer Assembly

200-329 1 1" CRR - 5 1/4" Long

200-363 1 8" CRR - 4 7/8"

200-384 2 5/8" Guide Rod - 41"

200-402 2 3/8" Guide Rod - 30 1/2"

300-410 14 1" X 4" Flat Stock - 18 1/2" Long (Weight Plate)

300-413 3 2" X 4" Flat Stock - 2 9/16" Long (Small Weight Plate)

339-012 1 11" Adjustment Rod

339-017 1 28 3/4" Adjustment Rod

339-021 1 Chromed Stop

339-714 2 1/2" X 1 1/2" Flat Stock - 2 1/4" Long

339-968 1 3/16" Plasma - Chrome

401-501 1 1 1/2" X 3" Tube - 17 1/2" Long

500-963 1 1/4" Plasma

501-125 1 1/8" Plasma

501-227 1 3/16" Diamond Plate

501-228 1 3/16" Diamond Plate

700-534 1 Master Link

807-001 1 1" X 2 1/4" Flat Stock - 4" Long

810-953 1 3/8" Shoulder Bolt - 1" Long

810-954 2 1/2" X 1 1/4" Shoulder Bolt

817-306 2 3/8" - 16 Jam Nut

817-406 1 3/8" Nut

818-008 4 1/2" Flat Washer

818-899 1 3/8" Eye Bolt - 2 1/2"

833-129 2 4" Foot (Long)

836-215 1 Roller End Cap w/ 2" Hole

836-216 1 Roller End Cap w/ 5/16" Hole

836-265 1 Ranger Limiter Cover

838-211 2 Round Weight Stack Bumper

849-001 2 7/8" OD X 5/8" ID X 3/4" Bushing

849-002 28 7/8" OD X .640" ID X 3/4" Bushing

850-006 2 2" X 3" End Cap

850-011 1 1 1/2" X 3" End Cap

850-035 1 2" Round End Cap

850-056 2 3" Foot

850-402 1 1 1/8" Black Spacer

851-416 2 Flange Bearing - 1"

2041 - Abdominal / Lower Back

 

 

https://www.gympart.com/itemdesc.aspx?ic=MFP0502&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0470&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=SM053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0127&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0302&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0217&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0142&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0622&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0400&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0609&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0138&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0437&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0188&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


851-416 2 Flange Bearing - 1"

851-420 2 Flange Bearing - 1 1/8"

851-453 2 1.127 ID X 1.377 OD X 1" Brass Bushing

851-552 2 3/8" Flange Bushing - 3/8"

852-007 1 Selector Pin w/ 6 1/2" Cord

852-008 1 Selector Pin w/ 4" Cord

852-207 1 Gold Pull Knob

852-607 4 3/8" Shaft Collar

852-610 2 5/8" Set Collar

852-801 1 11/16" OD X 5" Long Spring

852-807 1 Spring

852-820 1 3/4" OD 10 Coil Spring

853-300 1 4" Cable Pulley - 1/2" Narrow Hole - 1" Bushing

853-303 1 4" Cable Pulley - 3/8" Narrow Hole - 1" Bushing

853-314 2 Roller w/ Bearing

855-024 1 Spring Pin

858-005 2 5/8" Rubber Grommet

858-251 2 1/2" Rubber Bumper

  

  

https://www.gympart.com/itemdesc.aspx?ic=MFP0188&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0477&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0107&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MC180&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0187&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0322&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0149&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0134&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0318&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0306&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MFP0150&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

